

<p><u>Lorazepam</u></p> <p>Indications:</p> <ul style="list-style-type: none"> • Seizures, Sedation <p>Pearls:</p> <ul style="list-style-type: none"> • May cause drowsiness, respiratory depression, nausea and vomiting 	<p>Adult:</p> <ul style="list-style-type: none"> • 1-2 mg IV q 15 min. up to 4 mg <p>Pediatric:</p> <ul style="list-style-type: none"> • 0.1 mg/kg IV, IO
<p><u>Magnesium</u></p> <p>Indications:</p> <ul style="list-style-type: none"> • Torsades des pointes • Pre-eclampsia <p>Pearls:</p> <ul style="list-style-type: none"> • Causes CNS and respiratory depression, hypotension • Use caution in recent MI, heart block, and renal disease 	<p>Adult:</p> <ul style="list-style-type: none"> • 2 gm IV slow <p>Pediatric:</p> <ul style="list-style-type: none"> • N/A
<p><u>Midazolam</u></p> <p>Indications:</p> <ul style="list-style-type: none"> • Sedation <p>Pearls:</p> <ul style="list-style-type: none"> • Causes CNS and respiratory depression • Use caution in hypoxic or hypotensive patients 	<p>Adult:</p> <ul style="list-style-type: none"> • 0.1 mg/kg IV up to 6 mg max. • May repeat every 15-30 min. to maintain sedation <p>Pediatric:</p> <ul style="list-style-type: none"> • 0.1 mg/kg IV up to 6 mg max. • May repeat every 15-30 min. to maintain sedation
<p><u>Morphine Sulfate</u></p> <p>Indications:</p> <ul style="list-style-type: none"> • Analgesia, chest pain <p>Pearls:</p> <ul style="list-style-type: none"> • May cause CNS and respiratory depression, hypotension, nausea and vomiting • Use caution in head injury, exacerbated COPD, acute abdomen 	<p>Adult:</p> <ul style="list-style-type: none"> • 2-4 mg IV • May repeat 2-4 mg every 5-15 min. to maintain desired effect maximum dose 20 mg <p>Pediatric:</p> <ul style="list-style-type: none"> • 0.1-0.2 mg/kg IV, IO • May repeat every 5-15 min. to maintain desired effect
<p><u>Naloxone</u></p> <p>Indications:</p> <ul style="list-style-type: none"> • Operate overdose, coma <p>Pearls:</p> <ul style="list-style-type: none"> • May cause precipitous vomiting, ventricular dysrhythmias, acute withdrawal • Titrate to respiratory improvement, not necessary to awaken patient in field • Double dose for Endotracheal Tube Administration 	<p>Adult:</p> <ul style="list-style-type: none"> • 0.5 mg - 2 mg IV, IM, SQ • May repeat in 5-10 min. <p>Pediatric:</p> <ul style="list-style-type: none"> • 0.1 mg/kg IV, IM, SQ • May repeat in 5-10 min.